



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	193142
		FECHA/DATE 01/02/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS			
							%C	%Mn	%P	%S
17204	10115590-10	0008554064	0008778497	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554063	0008778499	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554064	0008778488	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554058	0008778385	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554057	0008778377	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554058	0008778435	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554057	0008778345	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554059	0008778335	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554063	0008778563	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-10	0008554063	0008778554	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-11	0008554059	0008778300	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-11	0008554057	0008778370	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056
17204	10115590-11	0008554063	0008778506	301503	RECT 6.00X3.00 0.1880 CBCSDN 12.192	12192 mm	0.0922	0.3289	0.0158	0.0056

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL PROPERTIES				ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO/ MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
17204	10115590-10	0008554064	0008778497	79	64	54	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554063	0008778499	78	63	54	31	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554064	0008778488	79	64	54	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554058	0008778385	77	63	54	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554057	0008778377	79	64	54	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554058	0008778435	77	63	54	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554057	0008778345	79	64	54	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554059	0008778335	79	64	55	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554063	0008778563	78	63	54	31	A500 Grado BC (434317	Made in Mexico
17204	10115590-10	0008554063	0008778554	78	63	54	31	A500 Grado BC (434317	Made in Mexico
17204	10115590-11	0008554059	0008778300	79	64	55	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-11	0008554057	0008778370	79	64	54	29	A500 Grado BC (434317	Made in Mexico
17204	10115590-11	0008554063	0008778506	78	63	54	31	A500 Grado BC (434317	Made in Mexico